
FILED 8/9/2021 
DOCUMENT NO. 08939-2021 
FPSC - COMMISSION CLERK 

BEFORE THE FLORIDA PUBLIC SERVICE COMMISSION 

IN RE: Application for certificate to provide 
wastewater service in Charlotte County, by 
Environmental Utilities, LLC / 

DOCKET NO. 20200226-WS 

ENVIRONMENTAL UTILITIES, LLC'S 
MOTION FOR PARTIAL SUMMARY FINAL ORDER 

Environmental Utilities, LLC ("EU") by and through its undersigned attorneys and 

pursuant to Rule 28-106.204, Florida Administrative Code, hereby files this Motion for Partial 

Summary Final Order and in support states: 

FACTS AND PROCEDURAL HISTORY 

1. On October 13, 2020, EU filed its Application for a Wastewater Certificate for 

certain portions of Charlotte County. On March 8, 2021 , EU filed an amendment to its Application 
[...]
cloth media fi lters for tertiary fi ltration to remove the remaining solids. The fi lters are housed 
in individual steel tanks.

E) Tertiary Treatment – Disinfection: The fi ltered water enters the CCCs where liquid Sodium 
hypochlorite is dosed for disinfection. Only one chamber is currently in use.

F) Effl uent Reclaimed and Disposal Facilities: Reclaimed-quality water is pumped to two lined 
storage ponds for storage and distribution to the reclaimed system. 

G) Aerobic Digestion: WAS is pumped from the clarifi ers to the sludge holding/aerobic 
digestion tanks where blowers provide aeration through coarse-bubble diffusers. The sludge is 
gravity thickened and decanted before being hauled to the East Port WRF for aerobic digestion 
and dewatering. 

Table 6-6 shows the current major users of reclaimed water within the West Port WRF. Excess 
reclaimed water and water not meeting reclaimed standards are pumped to the Class I 
injection wells by three equally sized pumps. The West Port WRF and Rotonda WRF reclaimed 
water systems are interconnected, allowing Rotonda WRF to dispose of excess reclaimed 
water.



6-26 03405-022-01  

6.3.2 WEST PORT WRF HISTORICAL FLOW AND CHARACTERISTICS 
SUMMARY

Table 6-7 summarizes the historical fl ows from 2011 to 2016 for the West Port WRF. The West 
Port WRF operated at a capacity between 46 and 64 percent of the MTMADF and 43 to 56% 
of the AADF with the MMADF peaking factors varying from 1.5 to 2.9. The MMADF from 2011 
through 2016 occurred in August 2016 at 1.99 MGD. 

Table 6-7 Historical Infl uent Flow Summary for West Port WRF

Figure 6-10 presents the MADF, TMADF, and AADF reported to FDEP for the West Port WRF. 
MADFs vary from 0.38 MGD in June 2011 to 0.84 MGD in February 2016. TMADFs vary from 
0.44 to 0.77 MGD. The AADFs were approximately 50% of the WRF Permit Capacity with AADF 
values ranging from 0.51 MGD to 0.68 MGD.

Figure 6-10 Historical Wastewater Infl uent Flows for West Port WRF (2011 - 2016)



6-27Charlotte County Sewer Master Plan

Ch
ap

te
r 6Table 6-8 summarizes the historical infl uent fl ow characteristics and loadings from 2011 

through 2016 for the West Port WRF. Weekly infl uent water samples are taken for the West 
Port WRF. The yearly average CBOD values varied from 80 to 160 mg/L (360 to 660 pounds 
per day [lb/day]) between 2011 and 2016. The concentrations decreased lower than the 
typical municipal wastewater range of 120 to 380 mg/L between 2013 and 2016. The yearly 
average TSS concentrations varied between 70 and 290 mg/L from 2011 to 2016, equating to 
approximately 300 to 1,500 pounds per day.

Table 6-8 Historical Infl uent Flow Characteristics Summary for West Port WRF

Figure 6-11 Historical CBOD and TSS Concentrations for West Port WRF

Figure 6-11 displays the average monthly infl uent CBOD and TSS concentrations for the West 
Port WRF and the typical months that winter residents are contributing to loads. The CBOD 
and TSS concentrations fl uctuate due to load variations from seasonal population and the 
West Port WRF collection system characteristics.



6-28 03405-022-01  

Figure 6-12 displays the total monthly rainfall and MADF from January 2011 to December 
2016 for the West Port WRF. The total rainfall per year varied from 52 inches in 2012 to 74 
inches in 2016. The increases in MADF appear to be correlated with the increased population 
of the area during December through April. Additional fl ow peaks occur during the summer 
months of 2011 through 2014, which is likely due to I&I.

Figure 6-12 Historical Rainfall and Infl uent Wastewater Flows for West Port WRF

The West Port WRF has historically been permitted to dispose of its treated effl uent using 
a deep injection well, spray fi elds, and reclaimed water use. The deep injection well was 
permitted for an instantaneous maximum of 4.75 MGD. The spray fi eld and reclaimed effl uent 
fl ows had permitted capacities of 0.162 and 1.244 MGD AADF, respectively. In February 2014, 
the County revised the West Port WRF permit to dispose of 4.75 MGD AADF into underground 
injection, 0.162 MGD AADF to spray fi elds and use the Charlotte County Master Reuse System. 
In April 2016, the County removed the spray fi eld disposal option from its permit as it was not 
using this disposal method. The monthly average effl uent fl ows from the West Port WRF from 
2011 through 2016 are displayed in Figure 6-13. 

Monthly effl uent fl ows for the deep injection well and reclaimed effl uents peaked at 0.88 and 
0.87 MGD, respectively. The effl uent disposal methods are relatively equal with 55 percent of 
effl uent fl ows disposed of via deep well injection and 45 percent used for reclaimed water. 
The monthly effl uent fl ows alternate throughout the year, with more reclaimed water use 
occurring during December through April when winter residents are present. The maximum 
AADF for the reclaimed effl uent from 2011 to 2016 was approximately 0.42 MGD. 



6-29Charlotte County Sewer Master Plan

Ch
ap

te
r 6Figure 6-13 Historical Wastewater Effl uent Flows for West Port WRF (2011 - 2016)

6.3.3 ONGOING WEST PORT WRF IMPROVEMENTS

A number of O&M projects have been identifi ed for the West Port WRF. The recently completed 
and scheduled improvements include: 

Completed:
• Replaced the corroded support beam above the infl uent splitter box and coarse bar screen.
• Adjusted aeration blowers to allow simultaneous operation.
• Repaired and repainted two clarifi ers with rust and structural problems.
• Painted the cloth fi lter platforms.
• Provided new cloth media for two of the fi lters.
• Started using the sludge-to-tanker pumps to transfer sludge between holding tanks.

West Port Water Reclamation Facility



6-30 03405-022-01  

Scheduled for 2017 and 2018:
• Determine the source of fl ow spikes and TSS/CBOD variation to the WRF.
• Repair and paint the other two clarifi ers with rust and structural problems.
• Provide new cloth media for the remaining fi lter.
• Install the new chlorine chemical feed pumps.
• Prepare the second pair of CCCs for service during periods of high fl ow.

Operational staff currently monitor pH levels for operational control. When the pH moves out 
of the normal range, staff has limited options for correcting the situation. The WRF has no 
equalization tank or grit removal, causing inconsistent treatment during varying infl ows and 
an accumulation of sand in the aeration basins. Issues being experienced with rotary screens, 
and clarifi ers are acting as a weak link in the treatment operation. The size of the digesters 
limits the capacity of the WRF and its ability to process nutrients. The following improvements 
could be implemented to increase operational effi ciency: 

• Provide an equalization tank to handle the varying infl uent.
• Update the clarifi ers from those built in 2004.
• Upgrade the digester to handle future fl ows and loads.

6.3.4 WEST PORT WRF FLOW PROJECTIONS

Figure 6-14 shows the historical and projected AADFs for the West Port WRF. The fl ow 
projections for the West Port WRF include infi ll growth from existing sewersheds. The fl ow 
projections indicate that the permitted capacity will not be exceeded until after 2040 under 
medium growth conditions. The FDEP guidelines indicate that planning and preliminary design 
should be prepared in 2036, the fi nal design should be prepared in 2037, and the construction 
should begin by 2038. 

At the time of planning for the expansion of the West Port WRF in 2036, the Rotonda WRF will 
have exceeded its useful life and improvements to Rotonda WRF will be an ineffi cient use of 
funds. This SMP includes a conversion of the Rotonda WRF to a master pump station to send 
wastewater fl ows from the Rotonda WRF service area to the West Port WRF. Therefore, the 
West Port WRF expansion will be sized to accommodate these fl ows in 2040.

West Port Water Reclamation Facility



6-31Charlotte County Sewer Master Plan

Ch
ap

te
r 6

Figure 6-14 West Port WRF Historical and Projected AADFs

The low growth scenario assumes fl ows from project areas are routed to the Rotonda WRF 
and infi ll growth from the existing West Port WRF sewershed is negligible. Under high growth 
conditions, it is estimated that the West Port WRF fl ows will reach the permitted capacity by 
2033. 

The preliminary and fi nal expansion design plans would be prepared in 2028 and 2029, 
respectively. The construction start year is estimated to be in 2030 under high growth 
conditions. However, high growth conditions in this region are not expected; therefore, the 
timing of future improvements were based upon medium growth conditions.

West Port Storage Pond



6-32 03405-022-01  

6.3.5 FUTURE WEST PORT WRF IMPROVEMENTS

6.3.5.1 15-YEAR IMPROVEMENT PLAN

Under medium growth conditions, no expansion improvements are required at the West Port 
WRF in the 15-Year CIP period.

6.3.5.2 BUILDOUT IMPROVEMENTS PLAN

The buildout improvement plan for the West Port WRF contains two phases to accommodate 
fl ows from the West Port and Rotonda WRFs. Phase 1 will expand the West Port WRF to 
5.0 MGD AADF, and Phase 2 will expand the WRF to 10 MGD AADF. The proposed buildout 
improvement plan for the new WRF has been shown in Figure 6-15. Phase 1 includes the 
following major components as well as all required weirs, gates, piping and valves, paving, 
drainage, site grading, stormwater storage, concrete slabs on grade for equipment, electrical, 
instrumentation, controls, and appurtenances:

Phase 1 Improvements
1) Headworks
• Two in-channel mechanical fi ne screens with screening dewatering and disposal.
• One in-channel manual bar screen.
• One vortex grit removal unit with grit cleaning/dewatering and disposal.
• Flow splitter box.

The headworks will be an elevated cast-in-place concrete structure. The headworks structure 
will be sized to accommodate the Phase 2 expansion with space for additional screening and 
grit removal.

West Port Reclaimed Water Storage Pond



6-33Charlotte County Sewer Master Plan

Ch
ap

te
r 6

2) Biological Treatment Units 
At this level of planning, it is assumed that the biological treatment will be a MLE process 
similar to the East Port WRF to provide nitrogen removal. Final determination on the type of 
biological treatment process will be made during the planning phase of this expansion:
• Two concrete anoxic basins with mixers.
• Two concrete carrousel oxidation ditches with mechanical aerators.

3) Secondary Treatment: Clarifi cation (solids separation)
• Concrete fl ow splitter box.
• Two concrete circular clarifi er tanks with energy dissipation inlet, effl uent weirs and 

launder, bottom rake arms and scrapers and sludge collection, and scum skimmer arm and 
disposal.

• Sludge pump station at each clarifi er with two RAS pumps and two WAS pumps.

4) Tertiary Treatment: Filtration
• Four disk fi ltration units (cloth or woven media).

5) Tertiary Treatment: Disinfection
• Concrete fl ow splitter box.
• Two baffl ed concrete CCCs.
• Liquid sodium hypochlorite storage and feed system with two dual containment 

polyethylene storage tanks and two feed pump skids.

6) Effl uent Reclaimed Storage and Disposal Facilities
• Three new vertical turbine pumps.

7) Sludge Handling
• Retrofi t the existing aeration tanks to use as aerobic digesters.
• One dewatering and truck loading facility (belt fi lter press or screw press) with polymer 

feed.

8) Auxiliary Power
• One emergency diesel generator with an automatic transfer switch and fuel storage tank.

9) MCC Building
• One MCC building to house the PLCs, SCADA, HMIs, electrical components, and 

instrumentation.



6-34
03405-022-01  

Figure 6-15  Proposed Site Plan for West Port WRF Buildout Plan



6-35Charlotte County Sewer Master Plan

Some of the infrastructure (i.e. concrete structures) in Phase 1 will be designed to 
accommodate the Phase 2 expansion such as the headworks, clarifi er fl ow splitter box, and 
CCC fl ow splitter box, and MCC building. Therefore, minimal equipment will need to be added 
to this infrastructure to accommodate the Phase 2 expansion. 

After Rotonda WRF service area wastewater fl ow is transferred to the proposed West 
Port WRF expansion, the expanded West Port WRF will provide reclaimed water to the 
Rotonda service area. Table 6-9 and Table 6-10 provide the EOPCC for Phase 1 and Phase 2, 
respectively.
Table 6-9  West Port WRF Phase 1 - Engineer’s Opinion of Probable Construction Cost

Deep Well Injection System at Westport WRF



6-36 03405-022-01  

Table 6-10  West Port WRF Phase 2 - Engineer’s Opinion of Probable Construction Cost

Westport Water Reclamation Facility



6-37Charlotte County Sewer Master Plan

Ch
ap

te
r 6

6.4 ROTONDA WATER RECLAMATION FACILITY

6.4.1 OVERVIEW OF ROTONDA WRF

The Rotonda WRF is at 3740 Kendall Road, Rotonda West. This facility was purchased by 
Charlotte County in 2000 and operates under FDEP Permit No. FLA014098 with a permitted 
capacity of 2.0 MGD AADF. The Rotonda WRF is permitted to distribute reclaimed-quality 
water to unrestricted-public-access reuse sites and to use the West Port WRF deep well 
injection system. Figure 6-16 shows the Rotonda WRF process fl ow diagram.

Rotonda Water Reclamation Facility

Rotonda Water Reclamation Facility Activated Sludge Treatment Train



6-38
03405-022-01  

Figure 6-16 Rotonda Water Reclamation Facility



6-39Charlotte County Sewer Master Plan

Ch
ap

te
r 6

A) Headworks: Raw wastewater from the West County service area enters the Rotonda 
WRF headworks for screening and grit removal. Two rotary drum fi ne screens remove larger 
inorganic material, and two grit cyclones remove fi ne inorganics such as sand. Solids removed 
by these two processes are collected and hauled to the landfi ll for disposal. Flows for the on-
site pump station are introduced here. 

B) Equalization: During peak fl ows, excess wastewater fl ows over a weir at the headworks and 
is diverted to an equalization tank. Pumps at the equalization tank return the wastewater to 
the system as infl uent fl ows return to average conditions. The equalization tank is equipped 
with two forced-air pumps to maintain the biological medium and prevent hypoxic conditions.

C) Biological Treatment for Organics and Nutrient Removal: Wastewater from the pretreatment 
structure enters two activated sludge treatment trains that consist of an aeration zone, an 
anoxic zone, and a swing zone that can be an aeration or anoxic zone. This confi guration 
allows the biodegradation of organics and removal of excess nitrogen. Blowers and fi ne-
bubble diffusers are used to provide suffi cient oxygen to the wastewater in the aeration zone.

D) Tertiary Treatment – Filtration: From the biological treatment process, the wastewater 
fl ows to the four membrane bioreactor (MBR) fi ltration trains. Hollow-tube membranes housed 
in individual cassettes provide a high level of fi ltration and take the place of clarifi ers and 
gravity fi lters used at the other treatment plants. The cassettes are periodically submerged in 
cleaning tanks where liquid sodium hypochlorite is added. Sludge produced in the treatment 
process is pumped to two locations: to the aeration basins as RAS to replenish the microbial 
community and to the two sludge holding/aerobic digestion tanks as WAS.

Rotonda Water Reclamation Facility Headworks Structure



6-40 03405-022-01  

E) Tertiary Treatment – Disinfection: The fi ltered water enters the CCC splitter box that 
directs the fl ow into one of two CCCs. Additional liquid sodium hypochlorite is introduced 
for reclaimed water disinfection requirements. The sodium hypochlorite is controlled by fl ow 
meters on the MBR effl uent piping.

F) Effl uent Reclaimed and Disposal Facilities: Reclaimed water enters the on-site ground 
storage tank (GST) and a reclaimed water storage pond. An on-site pump station provides 
fl ow to the reclaimed water transmission system that is interconnected with the West Port 